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ROUNDTABLE

HT for women who have had BSO  
before the age of natural menopause: 
Discerning the nuances
Hormone therapy (HT) helps mitigate BSO’s adverse health effects; 
treatment recommendations are based mainly on observational data and 
society guidance. Here, 3 experts offer their perspectives for managing  
the particular care of these younger menopausal patients.

Expert panel featuring Stephanie Faubion, MD, MBA, NCMP;  
Andrew M. Kaunitz, MD, NCMP; and Ekta Kapoor, MBBS, NCMP

Women who undergo bilateral sal-
pingo-oophorectomy (BSO) for 
various indications prior to meno-

pause experience a rapid decline in ovarian 
hormone levels and consequent vasomotor 
and other menopausal symptoms. In addition, 
the resulting estrogen deprivation is associ-
ated with such long-term adverse outcomes 
as osteoporosis and cardiovascular morbidity.

OBG Management convened a round-
table with 3 experts who discussed health con-
siderations in women who have undergone BSO 
prior to the age of natural menopause1 to further 
explore the issues involved in managing hormone 
therapy (HT) in these patients. Stephanie Fau-
bion, MD, MBA, NCMP, moderated the exchange.

Surgical vs natural menopause
Stephanie Faubion, MD, MBA, NCMP: 
Since the Women’s Health Initiative study 
was published in 2002,2 many clinicians have 
been fearful of using systemic HT in meno-
pausal women, and HT use has declined 
dramatically such that only about 4% to 6% 
of menopausal women are now receiving 
systemic HT. Importantly, however, a group 
of younger menopausal women also are 
not receiving HT, and that is women who 
undergo BSO before they reach the aver-
age age of menopause, which in the United 

States is about age 52; this is sometimes 
referred to as surgical menopause or early 
surgical menopause. Early surgical meno-
pause has different connotations for long-
term health risks than natural menopause at 
the average age, and we are here to discuss 
these health effects and their management.

My name is Stephanie Faubion, and I am 
a women’s health internist and the Chair of 
the Department of Medicine at Mayo Clinic 
in Jacksonville, Florida, and Director of Mayo 
Clinic Women’s Health. I am here with 2 of 
my esteemed colleagues, Dr. Andrew Kaunitz 
and Dr. Ekta Kapoor.
Andrew M. Kaunitz, MD, NCMP: Hello, I 
am an ObGyn with the University of Florida 
College of Medicine in Jacksonville, with 
particular interests in contraception, meno-
pause, and gynecologic ultrasonography.
Ekta Kapoor, MBBS, NCMP: And I am an 
endocrinologist at Mayo Clinic in Rochester 
with a specific interest in menopause and 
hormone therapy. I am also the Assistant 
Director for Mayo Clinic Women’s Health.

Higher-than-standard estrogen 
doses needed in younger 
menopausal women
Dr. Faubion: Let’s consider a couple of cases 
so that we can illustrate some important 
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points regarding hormone management in 
women who have undergone BSO before the 
age of natural menopause.

Our first case patient is a woman who is 
41 years of age and, because of adenomyosis, 
she will undergo a hysterectomy. She tells her 
clinician that she is very concerned about 
ovarian cancer risk because one of her good 
friends recently was diagnosed with ovarian 
cancer, and together they decide to remove 
her ovaries at the time of hysterectomy. Nota-
bly, her ovaries were healthy.

The patient is now menopausal post-
surgery, and she is having significant hot 
flashes and night sweats. She visits her local 
internist, who is concerned about initiating 
HT. She is otherwise a healthy woman and 
does not have any contraindications to HT.  
Dr. Kaunitz, what would you tell her internist?
Dr. Kaunitz: We are dealing with 2 different issues 
in terms of decision making about systemic HT  
for this 41-year-old who has undergone BSO.  
First, as you mentioned, Dr. Faubion, she has 
bothersome hot flashes, or vasomotor symptoms. 
Unless there are contraindications, systemic HT 
would be appropriate. Although I might start treat-
ment at standard doses, and the accompanying  
TABLE (page 22) depicts standard doses for the  
2 most common oral estrogen formulations as 
well as transdermal estradiol, it’s important to 
recognize that younger menopausal women often 
will need to use higher-than-standard doses.

For example, for a 53-year-old woman 
who has been menopausal for a year or 2 and 
now has bothersome symptoms, I might start 
her on estradiol 1 mg tablets with progestin if 
a uterus is present. However, in this 41-year-
old case patient, while I might start treat-
ment at a standard dose, I would anticipate 
increasing to higher doses, such as 1.5 or 2 
mg of daily estradiol until she feels her meno-
pausal symptoms are adequately addressed.
Dr. Faubion: It is important to note that some-
times women with early BSO tend to have 
more severe vasomotor symptoms. Do you 
find that sometimes a higher dose is required 
just to manage symptoms, Dr. Kaunitz?
Dr. Kaunitz: Absolutely, yes. The decision 
whether or not to use systemic HT might be 
considered discretionary or elective in the 

classic 53-year-old woman recently meno-
pausal with hot flashes, a so-called sponta-
neously or naturally menopausal woman. 
But my perspective is that unless there are 
clear contraindications, the decision to 
start systemic HT in the 41-year-old BSO 
case patient is actually not discretionary. 
Unless contraindications are present, it is 
important not only to treat symptoms but 
also to prevent an array of chronic major 
health concerns that are more likely if we 
don’t prescribe systemic HT.

Health effects of not using HT
Dr. Faubion: Dr. Kapoor, can you describe 
the potential long-term adverse health conse-
quences of not using estrogen therapy? Say the 
same 41-year-old woman does not have many 
bothersome symptoms. What would you do?
Dr. Kapoor: Thank you for that important ques-
tion. Building on what Dr. Kaunitz said, in these 
patients there are really 2 issues that can seem to 
be independent but are not: The first relates to 
the immediate consequences of lack of estrogen, 
ie, the menopause-related symptoms, but the 
second and perhaps the bigger issue is the long-
term risk associated with estrogen deprivation.

The symptoms in these women are often 
obvious as they can be quite severe and abrupt; 
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one day these women have normal hormone 
levels and the next day, after BSO, suddenly 
their hormones are very low. So if symptoms 
occur, they are usually hard to miss, simply 
because they are very drastic and very severe.

Historically, patients and their clini-
cians have targeted these symptoms. Patients 
experience menopausal symptoms, they seek 
treatment, and then the clinicians basically 
titrate the treatment to manage these symp-
toms. That misses the bigger issue, however, 
which is that premature estrogen deprivation 
leads to a host of chronic health conditions, as 
Dr. Kaunitz mentioned. These mainly include 
increased risk for cardiovascular disease, dia-
betes, hypertension, dyslipidemia, increased 
risk of mortality, dementia, and osteoporosis.

Fairly strong observational evidence sug-
gests that use of estrogen therapy given in 
replacement doses—doses higher than those 
typically used in women after natural meno-
pause, therefore considered replacement  
doses—helps mitigate the risk of some of these 
adverse health conditions.

In these women, the bigger goal really is 
to reinstate the hormonal milieu that exists 
prior to menopause. To your point, Dr. Fau-
bion, if I have a patient who is younger than  
46 years, who has her ovaries taken out, and 

even if she has zero symptoms (and sometimes 
that does happen), I would still make a case for 
this patient to utilize hormone therapy unless 
there is a contraindication such as breast can-
cer or other estrogen-sensitive cancers.
Dr. Faubion: Again, would you aim for those higher 
doses rather than treat with the “lowest dose”?
Dr. Kapoor: Absolutely. My punchline to the 
patients and clinicians in these discussions 
is that the rules of the game are different for 
these women. We cannot extrapolate the 
risks and benefits of HT in women after natu-
ral menopause to younger women who have 
surgical menopause. Those rules just do not 
apply with respect to both benefits and risks.
Dr. Faubion: I think it’s important to say that 
these same “rules” would apply if the women were 
to go through premature menopause for any other 
reason, too, such as chemotherapy, radiation ther-
apy, or premature ovarian insufficiency for any 
number of reasons, including toxic, metabolic, or 
genetic causes and so on. Would that be true?
Dr. Kapoor: Yes, absolutely so.
Dr. Faubion: Dr. Kaunitz, do you want to add 
anything?
Dr. Kaunitz: In terms of practical or clini-
cal issues regarding systemic HT manage-
ment, for the woman in her early 50s who has 
experienced normal or natural spontaneous  

TABLE  Selected systemic menopausal hormone therapy: Standard- vs high-dose formulations1

Formulation Standard dose Higher dose

Estrogens

Oral micronized 17β-estradiol 0.5 and 1 mg/day 2 mg/day

Oral conjugated estrogen 0.625 mg/day 0.9 and 1.25 mg/day

Transdermal 17β-estradiol patch 0.0375 and 0.05 mg/day 0.075 and 0.1 mg/day

Vaginal ring 17β-estradiol 0.05 mg/day 0.1 mg/day

Progestogens
(data are lacking regarding minimum progestogen dose required for endometrial protection with higher estrogen doses)

Oral micronized progesterone 100 and 200 mg (continuous combined regimen 
with 100 mg daily or sequential regimen with 
200 mg for 12 to 14 days per month)

≥200 mg (continuous combined  
or sequential regimens)

Oral medroxyprogesterone acetate 2.5 and 5 mg (continuous combined regimen 
with 2.5 mg daily or sequential regimen with  
5 mg for 12 to 14 days per month)

10 and 20 mg (1–2 tablets per day) 
(continuous combined regimen with 
10 mg daily or sequential regimen with 
20 mg for 12 to 14 days per month)

Intrauterine levonorgestrel Levonorgestrel intrauterine system 52-mg device sufficient for higher 
estrogen doses
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menopause, a starting dose of transdermal estra-
diol would be, for instance, a 0.05-mg patch, 
which is a patch that over 24 hours releases  
0.05 mg of estradiol daily; or standard oral estrogen, 
including conjugated equine estrogen, a 0.625-mg 
tablet daily, or estradiol, a 1-mg tablet daily.

But in younger patients, we want to use 
higher doses. For a patch, for instance, I would 
aim for a 0.075- or 0.1-mg estradiol patch, which 
releases a higher daily dose of estradiol than the 
standard dose. For oral estrogen, the dose would 
be 0.9- or even 1.25-mg tablets of conjugated 
equine estrogen or 1.5 mg, which is a 1-mg plus 
a 0.5-mg estradiol tablet, or a 2-mg estradiol tab-
let. Estradiol does come in a 2-mg strength.

For oral estrogen, I prefer estradiol because 
it’s available as a generic medication and often 
available at a very low cost, sometimes as low as 
$4 a month from chain pharmacies.

Usefulness of monitoring 
estradiol levels for dosage 
adjustment
Dr. Faubion: That’s a great point, and again 
it is important to emphasize that we are aim-
ing to recreate the premenopausal hormonal 
milieu. If you were to check estradiol levels, 
that would be aiming for a premenopausal 
range of approximately 80 to 120 pg per mL. 
Dr. Kapoor, is there utility in monitoring 
estrogen levels?
Dr. Kapoor: Great question, Dr. Faubion, and 
as you know it’s a loaded one. We base this on 
empiric evidence. We think that if the hor-
monal milieu in a young patient is changed to 
a postmenopausal one, her risk is increased 
for many chronic health conditions. So if we 
were to reinstate a premenopausal hormonal 
milieu, that risk would probably be reduced. 
It makes good sense to target an empiric goal 
of 80 to 120 pg per mL of estradiol, which is the 
average estradiol level in a premenopausal 
woman. If you were to ask me, however, are 
there randomized, controlled trial data to 
support this practice—that is, if you target 
that level, can you make sure that the risk of 
diabetes is lower or that the risk of heart dis-
ease is lower—that study has yet to be done, 
and it may not ever be done on a large scale. 

However, it intuitively makes good sense to 
target premenopausal estradiol levels.
Dr. Faubion: When might you check an estra-
diol level in this population? For example, if 
you are treating a patient with a 0.1-mg estra-
diol patch and she still has significant hot 
flashes, would it be useful to check the level?
Dr. Kapoor: It would. In my practice, I check 
estradiol levels on these patients on an annual 
basis, regardless of symptoms, but definitely 
in the patient who has symptoms. It makes 
good sense, because sometimes these patients 
don’t absorb the estrogen well, particularly if 
administered by the transdermal route.

A general rule of thumb is that in the aver-
age population, if a patient is on the 0.1-mg 
patch, for example, you would expect her level 
to be around 100. If it is much lower than that, 
which sometimes happens, that speaks for poor 
absorption. Options at that point would be to 
treat her at a higher dose patch, depending on 
what the level is, or switch to a different formu-
lation, such as oral.

In instances in which I have treated patients 
with a 0.1-mg patch for example, and their 
estradiol levels are undetectable, that speaks for 
very poor absorption. For such patients I make 
a case for switching them to oral therapy. Most 
definitely that makes sense in a patient who is 
symptomatic despite treatment. But even for 
patients who don’t have symptoms, I like to 
target that level, acknowledging that there is no 
evidence as such to support this practice.
Dr. Faubion: Dr. Kaunitz, do you want to add 
anything?
Dr. Kaunitz: Yes, a few practical points. Although 
patches are available in a wider array of doses 
than oral estrogen formulations, the highest dose 
available is 0.1 mg. It’s important for clinicians to 
recognize that while checking serum levels when 
indicated can be performed in women using 
transdermal estradiol or patches, in women who 
are using oral estrogen, checking blood levels is 
not going to work well because serum estrogen 
levels have a daily peak and valley in women who 
use oral versus transdermal estradiol.

I also wanted to talk about progestins. 
Although many patients who have had a BSO 
prior to spontaneous menopause also have had 
a hysterectomy, others have an intact uterus  
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associated with their BSO, so progestins must be 
used along with estrogen. And if we are using higher-
than-standard doses of estrogen, we also need to use 
higher-than-standard doses of progestin.

In that classic 53-year-old woman I referred 
to who had spontaneous normal menopause, if 
she is taking 1 mg of estradiol daily, or a 0.05-mg 
patch, or 0.625 mg of conjugated equine estro-
gen, 2.5 mg of medroxyprogesterone is fine. In 
fact, that showed excellent progestational pro-
tection of the endometrium in the Women’s 
Health Initiative and in other studies.

However, if we are going to use double 
the estrogen dose, we should increase the 
progestin dose too. In some of my patients 
on higher estrogen doses who have an 
intact uterus, I’ll use 5 or even 10 mg of daily 
medroxyprogesterone acetate to ensure ade-
quate progestational suppression.
Dr. Faubion: Another practical tip is that if 
one is using conjugated equine estrogens, 
measuring the serum estradiol levels is not 
useful either.
Dr. Kaunitz: I agree.

Oral contraceptives as 
replacement HT
Dr. Faubion: Would you comment on use 
of a birth control pill in this circumstance? 
Would it be optimal to use a postmenopausal 
HT regimen as opposed to a birth control pill 
or combined hormonal contraception?
Dr. Kapoor: In this younger population, some-
times it seems like a more socially acceptable 
decision to be on a birth control option than 
on menopausal HT. But there are some issues 
with being on a contraceptive regimen. One 
is that we end up using estrogen doses much 
higher than what is really needed for replace-
ment purposes. It is also a nonphysiologic way 
of replacement in another sense—as opposed 
to estradiol, which is the main hormone made 
by the ovaries, the hormonal contraceptive 
regimens contain the synthetic estrogen ethi-
nyl estradiol for the most part.

The other issue that is based on some 
weak evidence is that it appears that the 
bone health outcomes are probably inferior 
with combined hormonal contraception. For 

these reasons, regimens that are based on 
replacement doses of estradiol are preferred.
Dr. Faubion: Right, although the data are some-
what weak, I agree that thus far it seems optimal 
to utilize a postmenopausal regimen for various 
reasons. Dr. Kaunitz, anything to add?
Dr. Kaunitz: Yes, to underscore Dr. Kapoor’s 
point, a common oral contraceptive that con-
tains 20 µg of ethinyl estradiol is substantially 
more estrogenic than 1.0 or 2.0 mg of micron-
ized oral estradiol.

Also consider that a 20-µg ethinyl estra-
diol oral contraceptive may increase the risk 
of venous thromboembolism more than 
menopausal doses of oral estradiol, whether 
it be a micronized estradiol or conjugated 
equine estrogen.
Dr. Faubion: So the risk may be greater with 
oral combined hormonal contraception as well?
Dr. Kaunitz: One thing we can do is explain 
to our patients that their ovaries, prior to sur-
gery or prior to induced menopause, were 
making substantial quantities of estradiol. 
Whether we prescribe a patch or oral micron-
ized estradiol, this estrogen is identical to the 
hormone that their ovaries were making prior 
to surgery or induced menopause.

Breast cancer concerns
Dr. Faubion: Let’s consider a more com-
plicated case. A 35-year-old woman has an 
identified BRCA1 mutation; she has not had 
any cancers but has undergone risk-reducing 
BSO and her uterus remains. Is this woman a 
candidate for HT? At what dose, and for how 
long? Dr. Kaunitz, why don’t you start.
Dr. Kaunitz: That is a challenging case but 
one that I think our readers will find interest-
ing and maybe even provocative.

We know that women with BRCA1 muta-
tions, the more common of the 2 BRCA 
mutations, have a very high risk of develop-
ing epithelial ovarian cancer at a young age. 
For this reason, our colleagues in medical 
oncology who specialize in hereditary ovar-
ian/breast cancer syndromes recommend 
prophylactic risk-reducing—and I would also 
say lifesaving—BSO with or without hysterec-
tomy for women with BRCA1 mutations.
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However, over the years there has been 
tremendous reluctance among physicians 
caring for BRCA patients and the women 
themselves—I use the term “previvors” to 
describe BRCA carriers who have not been 
diagnosed with breast or ovarian cancer—to 
use HT after BSO because of concerns that HT 
might increase breast cancer risk in women 
who are already at high risk for breast cancer.

I assume, Dr. Faubion, that in this case 
the woman had gynecologic surgery but con-
tinues to have intact breasts. Is that correct?
Dr. Faubion: That is correct.
Dr. Kaunitz: Although the assumption has 
been that it is not safe to prescribe HT in this 
setting, in fact, the reported cohort studies that 
have looked at this issue have not found an ele-
vated risk of breast cancer when replacement 
estrogen, with or without progestin, is pre-
scribed to BRCA1 previvors with intact breasts.

Given what Dr. Kapoor said regarding the 
morbidity that is associated with BSO without 
replacement of physiologic estrogen, and also 
given the severe symptoms that so many of 
these young menopausal women experience, 
in my practice I do prescribe estrogen or estro-
gen-progestin therapy and focus on the higher 
target doses that we discussed for the ear-
lier case patient who had a hysterectomy for 
abnormal uterine bleeding with adenomyosis.
Dr. Faubion: Dr. Kapoor, do you agree with 
this approach? How long would you continue 
therapy?
Dr. Kapoor: First, in this BRCA1 case we 
need to appreciate that the indication for 
the BSO is a legitimate indication for BSO, in 
contrast to the first case in which the ovaries 
were removed in a patient whose average risk 
of ovarian cancer was low. It is important to 
recognize that surgery performed in this con-
text is the right thing to do because it does 
significantly reduce the risk of ovarian cancer.

The second thing to appreciate is that while 
we reduce the risk of ovarian cancer significantly 
and make sure that these patients survive lon-
ger, it’s striking a fine balance in that you want to 
make sure that their morbidity is not increased 
as a result of premature estrogen deprivation.

As Dr. Kaunitz told us, the evidence that 
we have so far, which granted is not very 

robust but is fairly strong observational evi-
dence, suggests that the risk of breast can-
cer is not elevated when these patients are 
treated with replacement doses of HT.

Having said that, I do have very strong 
discussions with my patients in this cat-
egory about having the risk-reducing bilat-
eral mastectomy also, because if they were to 
get breast cancer because of their increased 
genetic predisposition, the cancer is likely 
to grow faster if the patient is on HT. So one 
of my counseling points to patients is that 
they strongly consider bilateral mastec-
tomy, which reduces their breast cancer risk 
by more than 90%. At the same time, I also 
strongly endorse using HT in replacement 
doses for the reasons that we already stated.
Dr. Faubion: Continue HT until age 50 or 52?
Dr. Kapoor: Definitely until that age, and pos-
sibly longer, depending on their symptoms. 
The indications for treating beyond the age of 
natural menopause are much the same as for 
women who experience natural menopause.
Dr. Faubion: That is assuming they had a 
bilateral mastectomy?
Dr. Kapoor: Yes.

Continuing HT until the age  
of natural menopause
Dr. Kaunitz: Dr. Kapoor brings up the impor-
tant point of duration of systemic HT. I agree 
that similar considerations apply both to the 
healthy 41-year-old who had a hysterectomy 
for abnormal uterine bleeding and to the 
35-year-old who had risk-reducing surgery 
because of her BRCA1 mutation.

In the 2 cases, both to treat symptoms and 
to prevent chronic diseases, it makes sense to 
continue HT at least until the age of natural 
menopause. That is consistent with 2017 guid-
ance from The North American Menopause 
Society (NAMS) position statement on the use 
of systemic HT, that is, continuing systemic HT 
at least until the age of natural menopause.3 
Then at that point, continuing or discontinuing 
systemic HT becomes discretionary, and that 
would be true for both cases. If the patient is 
slender or has a strong family history of osteo-
porosis, that tends to push the patient more 
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in terms of continuing systemic HT. Those are 
just some examples, and Dr. Kapoor may want 
to detail other relevant considerations.
Dr. Kapoor: I completely agree. The decision 
is driven by symptoms that are not otherwise 
well managed, for example, with nonhormone 
strategies. If we have any concerns utilizing HT 
beyond the age of natural menopause, then 
nonhormonal options can be considered; but 
sometimes those are not as effective. And bone 
health is very important. You want to avoid 
using bisphosphonates in younger women and 
reserve them for older patients in their late 60s 

and 70s. Hormone therapy use is a very reason-
able strategy to prevent bone loss.
Dr. Kaunitz: It is also worth mentioning that 
sometimes the woman involved in shared 
decision making with her clinician decides 
to stop systemic HT. In that setting, should 
the patient start developing new-onset dys-
pareunia, vaginal dryness, or other genital or 
sexuality-related concerns, it takes very little 
for me to advise that she start low-dose local 
vaginal estrogen therapy.
Dr. Faubion: In either scenario, if a woman 
were to develop symptoms consistent with 

Other clinical and counseling considerations

Systemic HT past the age of 65
Dr. Kaunitz: Another practical issue relates to 
long-term or extended use of systemic HT. It’s 
not infrequent in my practice to receive mail 
and faxes from insurance carriers of systemic 
HT users who are age 65 and older in which 
the company refers to the American Geriatrics 
Society’s Beers criteria for potentially 
inappropriate medication use in older adults,1 
suggesting that systemic HT is inappropriate 
for all women over age 65. In this age group, 
I use lower doses if I am continuing systemic 
HT. But the good news is that both NAMS 
and the American College Obstetricians and 
Gynecologists indicate that arbitrarily stopping 
systemic HT at age 65 or for any other 
arbitrary reason is inappropriate, and that 
decisions about continuing or discontinuing 
therapy should be made on an individualized 
basis using shared decision making. That’s an 
important message for our readers.
Counseling regarding elective BSO
Dr. Faubion: One final note about elective 
BSO in the absence of a genetic mutation 
that predisposes to increased ovarian or 
breast cancer risk. Fortunately, we have seen 
rates of oophorectomy before the age of 
natural menopause decline, but what would 
your advice be to women or clinicians of 
these women who say they are “just afraid of 
ovarian cancer and would like to have their 
ovaries removed before the age of natural 
menopause”?
Dr. Kaunitz: If patients have increased anxiety 

about ovarian cancer and yet they themselves 
are not known to be at elevated risk, I 
emphasize that, fortunately, ovarian cancer 
is uncommon. It is much less common than 
other cancers the patient might be familiar 
with, such as breast or colon or lung cancer. I 
also emphasize that women who have given 
birth, particularly multiple times; women who 
nursed their infants; and women who have 
used combination hormonal contraceptives, 
particularly if long term, are at markedly lower 
risk for ovarian cancer as they get older. We 
are talking about an uncommon cancer that is 
even less common if women have given birth, 
nursed their infants, or used combination 
contraceptives long term.
Dr. Faubion: Dr. Kapoor, what would you say 
regarding the increased risk they might incur 
if they do have their ovaries out?
Dr. Kapoor: As Dr. Kaunitz said, this is an 
uncommon cancer, and pursuing something 
to reduce the risk of an uncommon cancer 
does not benefit the community. That is also 
my counseling point to patients.

I also talk to them extensively about 
the risk associated with the ovaries being 
removed, and I tell them that although we 
have the option of giving them HT, it is hard 
to replicate the magic of nature. No matter 
what concoction or regimen we use, we 
cannot ensure reinstating health to what it 
was in the premenopausal state, because 
estrogen has such myriad effects on the 
body in so many different organ systems.
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genitourinary syndrome of menopause (GSM), 
would you use vaginal estrogen in addition to 
the systemic estrogen or alone after the woman 
elected to discontinue systemic therapy?
Dr. Kapoor: Yes to both, I would say.
Dr. Kaunitz: As my patients using sys-
temic HT age, often I will lower the dose. 
For instance, the dose I use in a 53-year-old 
will be higher than when she is 59 or 62. At 
the same time, as we lower the dose of sys-
temic estrogen therapy, symptoms of vaginal 
atrophy or GSM often will appear, and these 
can be effectively treated by adding low-dose 
vaginal estrogen therapy. A number of my 
patients, particularly those who are on lower-
than-standard doses of systemic HT, are also 
using low-dose vaginal estrogen therapy.

There is a “hybrid” product available: the 
90-day estradiol vaginal ring. Estring is a low-dose, 
2-mg, 90-day estradiol ring that is very useful, but 
it is effective only for treating GSM or vaginal  

atrophy. A second menopausal vaginal estradiol 
ring, Femring, is available in 2 doses: 0.05 mg/
day and 0.1 mg/day. These are very effective in 
treating both systemic issues, such as vasomotor 
symptoms or prevention of osteoporosis, and very 
effective in treating GSM or vaginal atrophy. One 
problem is that Femring, depending on insurance 
coverage, can be very expensive. It’s not available 
as a generic, so for insurance or financial reasons 
I don’t often prescribe it. If I could remove those 
financial barriers, I would prescribe Femring 
more often because it is very useful.
Dr. Faubion: You raise an important point, 
and that is, for women who have been on HT 
for some time, clinicians often feel the need 
to slowly reduce the dose. Would you do that 
same thing, Dr. Kapoor, for a 40-year-old 
woman? Would you reduce the dose as she 
approaches age 50? Is there pressure that “she 
shouldn’t be on that much estrogen”?
Dr. Kapoor: No, I would not feel pressured CONTINUED ON PAGE 45
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until the patient turns at least 46. I bring up 
age 46 because the average age range for 
menopause is 46 to 55. After that, if there 
is any concern, we can decrease the dose 
to half and keep the patient on that until 
she turns 50 or 51. But most of my patients 
are on replacement doses until the average 
age of menopause, around 51 years, and 
that’s when you reduce the dose to that of 
the typical HT regimens used after natural  
menopause.

Sometimes patients are told something 
by a friend or they have read something and 
they worry about the risk of 2 things. One is 
breast cancer and the other is venous throm-
boembolism (VTE), and that may be why 
they want to be on a lower dose. I counsel 
patients that while the risk of VTE is real with 

HT, it is the women after natural menopause 
who are at risk—because age itself is a risk for 
VTE—and it also has to do with the kind of 
HT regimen that a patient is on. High doses 
of oral estrogens and certain progestogens 
increase the risk. But again, for estradiol used 
in replacement doses and the more common 
progestogens that we now use in practice, 
such as micronized progesterone, the risk is 
not the same. The same goes for breast can-
cer. My biggest message to patients and clini-
cians who take care of these patients is that 
the rules that apply to women after natural 
menopause just do not apply to this very dif-
ferent patient population.
Dr. Faubion: Thank you, Dr. Kaunitz and 
Dr. Kapoor, for sharing your knowledge and 
experience. ●
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